

TEST REPORT



E-mail: info@janoshik.com
Web: www.janoshik.com

Task Number #163797

Testing ordered > 14 MAY '26

Sample received > 05 JUN '26

Client Anonymous

Sample Sample 9 TB500 (Thymosin Beta-4)

Manufacturer Swiss Chems

Batch Test-CY3

Sample description >

Tests requested >

Heavy metals screening (As, Cd, Pb, Hg) - as add-on to another test

Results >



As	not detected.
Cd	not detected.
Pb	not detected.

Comments >

Hg: not detected.

Analysis conducted > 19 JUN 2026

Signature >



Verify this test at www.janoshik.com/verify/ with the following unique key

M2GSHPIV6IKZ

